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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters

Operating Frequency: 5300MHz
Channel: 60
PASS Peak Trace™ RBW: 1Mz peak: 5410.21 MHz, 57.72 dBuV/m
Pesk Offeet: 15.7d8_SWT: 1.01ms Avg: 5402.70 MHz, 46.29 dBuV/m
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Plot 7-371. Radiated Upper Band Edge Plot Antenna 2b (UNII Band 2A)

Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64

RBW: 1MHZ  peak: 5354.43 MHz, 67.99 dBuV/m
Peak Trace. VBW: 3 MH '
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Plot 7-372. Radiated Upper Band Edge Plot Antenna 2b (UNIlI Band 2A)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100

RBW: 1 MH .
PASS ki 5t ress VBW. S Mz Peak: 5469.99 MHz, 63 39 dBuv/m

Avg.

Pesk Offset: 17.7d8 SWT: 1.01ms _ Avg: 5445.02 MHz, 46.36 dBuV/m
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Plot 7-373. Radiated Lower Band Edge Plot Antenna 2b (UNIlI Band 2C)

Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters

Operating Frequency: 5520MHz
Channel: 104
RBW: 1 MHZ  pegk: 5469.99 MHz, 59.91 dBuV/m
heak SFfs. VBW: 3 MH ’
PASS sig o 1o20 O 7 01ms  Avg: 5452.15 MHz, 47.19 dBuv/m
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Plot 7-374. Radiated Lower Band Edge Plot Antenna 2b (UNIlI Band 2C)

FCC ID: BCGA2072 PCTEST MEASUREMENT REPORT Approved by:
: Proud to be paxt of @ element (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
. Page 258 of 344
1C2004270030-12.BCG 07/16/2020 - 09/08/2020 | Tablet Device

© 2020 PCTEST

V 10.2 04/22/2020

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or

assembly of contents thereof, please contact INFO@PCTEST.COM.




Z\ PCTEST'

Proud to be part of @ elemen

Worst Case Mode:
Worst Case Transfer Rate: MCS7

Distance of Measurements:

Operating Frequency:

Channel:

Field Strength (dBuV/m)

802.11n

3 Meters

5540MHz
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RBW: 1 MH .
PASS Rk s, 16108 VBW: 3 MH; Peak: 5465.23 MHz, 57.66 dBuV/m

Peak Offset: 15.7dB_SWT: 1.01ms

Avg: 5434.83 MHz, 46.94 dBpV/m
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Plot 7-375. Radiated Lower Band Edge Plot Antenna 2b (UNIlI Band 2C)

Worst Case Mode:
Worst Case Transfer Rate: MCS7

Distance of Measurements:

Operating Frequency:

Channel:

Field Strength (dBuV/m)
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Plot 7-376. Radiated Upper Band Edge Plot Antenna 2b (Peak — UNII Band 2C)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters
Operating Frequency: 5680MHz
Channel: 136
Trace: MaxHold RBW: 1 MHz 5725.92 MHz
Detector: PK VBW: 3 MH
PASS Offset: 16.4d8 SWT: 1.01ms 62.54 dBuV/m
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Plot 7-377. Radiated Upper Band Edge Plot Antenna 2b (Peak — UNII Band 2C)

Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:
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Plot 7-378. Radiated Upper Band Edge Plot Antenna 2b (Peak — UNII Band 2C)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters

Operating Frequency: 5745MHz
Channel: 149
Trace: MaxHold RBW: 1 MHz 5643.11 MHz
Detector: PK VBW: 3 MH
PASS Offset: 17.9dB SWT: 1.01ms 59.70 dBuV/m
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Plot 7-379. Radiated Lower Band Edge Plot Antenna 2b (Peak — UNII Band 3)

Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters

Operating Frequency: 5825MHz
Channel: 165
Trace: MaxHold RBW: 1 MHz 5951.23 MHz
Detector: PK VBW: 3 MH
PASS Offset; 18.9B SWT: 1.01ms 58.60 dBuVv/m
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Plot 7-380. Radiated Upper Band Edge Plot Antenna 2b (Peak — UNII Band 3)
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7.6.5 Antenna 2b Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:
Channel:

Peak T
PASS AV, Offset: 18.2dB

802.11n
MCS7
3 Meters
5190MHz
38
RBW: 1MHz  peak: 5147.53 MHz, 68.31 dBuV/m

Pesk Offset: 17.4d8 SWT: 1.01ms Avg: 5146.49 MHz, 50.86 dBuV/m
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Plot 7-381. Radiated Lower Band Edge Plot Antenna 2b (UNIl Band 1)

Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:
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Plot 7-382. Radiated Lower Band Edge Plot Antenna 2b (UNII Band 1)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters

RBW: 1 MHz  peak: 5350.58 MHz, 65.02 dBuV/m

Avg: 5351.66 MHz, 50.04 dBuV/m
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Plot 7-383. Radiated Upper Band Edge Plot Antenna 2b (UNII Band 2A)

Operating Frequency: 5270MHz
Channel: 54
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Worst Case Mode: 802.11n

Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters
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Plot 7-384. Radiated Upper Band Edge Plot Antenna 2b (UNII Band 2A)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters

Operating Frequency: 5510MHz
Channel: 102
PASS peakloce REW:1MHz  peak: 5467.78 MHz, 63.27 dBuV/m
Pesk Offeet: 17.6d8 SWT: 1.01ms _Avg: 5423.17 MHz, 48.94 dBuV/m
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Plot 7-385. Radiated Lower Band Edge Plot Antenna 2b (UNIl Band 2C)
Worst Case Mode: 802.11n

Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters

Operating Frequency: 5550MHz
Channel: 110
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Plot 7-386. Radiated Lower Band Edge Plot Antenna 2b (UNIlI Band 2C)

FCC ID: BCGA2072 PCTEST MEASUREMENT REPORT Approved by:
) Proud to be pant of @ element (CERT|F|CAT|ON) Quamy Manager
Test Report S/N: Test Dates: EUT Type:
X Page 264 of 344
1C2004270030-12.BCG 07/16/2020 - 09/08/2020 | Tablet Device
© 2020 PCTEST V 10.2 04/22/2020

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or
assembly of contents thereof, please contact INFO@PCTEST.COM.




Z\ PCTEST'

Proud to be part of @ elemen

Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters

Operating Frequency: 5590MHz (FCC only)
Channel: 118
PASS peak Tface” REW:1MHz  peak: 5469.87 MHz, 60.44 dBuV/m
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Plot 7-387. Radiated Lower Band Edge Plot Antenna 2b (UNIl Band 2C)
Worst Case Mode: 802.11n

Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters

Operating Frequency: 5630MHz (FCC only)
Channel: 126
Trace: MaxHold RBW: 1 MHz 5727.04 MHz
Detector: PK VBW: 3 MH
PASS Offset: 16.4d8 SWT: 1.01ms 61.40 dBuV/m
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Plot 7-388. Radiated Upper Band Edge Plot Antenna 2b (Peak - UNII Band 2C)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters

Operating Frequency: 5670MHz
Channel: 134
Trace: MaxHold RBW: 1 MHz 5727.04 MHz
Detector; PK VBW: 3 MH
PASS Offset: 18.0dB SWT: 1.01ms 63.45 dBuVv/m
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Plot 7-389. Radiated Upper Band Edge Plot Antenna 2b (Peak - UNII Band 2C)

Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters
Operating Frequency: 5755MHz
Channel: 151
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Plot 7-390. Radiated Lower Band Edge Plot Antenna 2b (Peak — UNII Band 3)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters
Operating Frequency: 5795MHz
Channel: 159
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Plot 7-391. Radiated Upper Band Edge Plot Antenna 2b (Peak — UNII Band 3)
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7.6.6 Antenna 2b Radiated Band Edge Measurements (80MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

Worst Case Mode: 802.11ac

Worst Case Transfer Rate: MCS9

Distance of Measurements: 3 Meters

Operating Frequency: 5210MHz

Channel: 42

RBW: 1 MH .
PASS R\e/a.ch)F?s%et: 17445 VBW: 3 MH% Peak: 5146.37 MHz, 69.15 dBuV/m

dB
Peak Offset: 17.4dB_SWT: 1.01ms

Avg: 5149.73 MHz, 51.11 dBuV/m
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Plot 7-392. Radiated Lower Band Edge Plot Antenna 2b (UNIl Band 1)

Worst Case Mode: 802.11ac

Worst Case Transfer Rate: MCS9

Distance of Measurements: 3 Meters

Operating Frequency: 5290MHz

Channel: 58

RBW: 1 MHz .
PASS Reak J1ss. 20,408 VBW: 3 MHz Peak: 5355.05 MHz, 65.43 dBpV/m

Peak Offset: 19.2dB SWT: 1.01ms

Avg: 5361.43 MHz, 51.10 dBpuV/m
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Plot 7-393. Radiated Upper Band Edge Plot Antenna 2b (UNII Band 2A)
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Worst Case Mode: 802.11ac
Worst Case Transfer Rate: MCS9
Distance of Measurements: 3 Meters

Operating Frequency: 5530MHz
Channel: 106
PASS 232 5070 REW:1MHz  peak: 5469.83 MHz, 63.25 dBuV/m
Pesk Offeet: 10.6d8 SWT: 1.01ms _Avg: 5445.47 MHz, 49.97 dBuV/m
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Plot 7-394. Radiated Lower Band Edge Plot Antenna 2b (UNIl Band 2C)
Worst Case Mode: 802.11ac

Worst Case Transfer Rate: MCS9
Distance of Measurements: 3 Meters

Operating Frequency: 5610MHz (FCC only)
Channel: 122
PASS &odps RBW: 1Mz Peak: 5462.01 MHz, 63.00 dBuV/m
Pesk Offeet: 19,748 _SWT: 1.01ms _Avg: 5456.50 MHz, 50.05 dBuV/m
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Plot 7-395. Radiated Lower Band Edge Plot Antenna 2b (UNIlI Band 2C)
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Worst Case Mode: 802.11ac
Worst Case Transfer Rate: MCS9
Distance of Measurements: 3 Meters

Operating Frequency: 5610MHz (FCC only)
Channel: 122
Trace: MaxHold RBW: 1 MHz 5725.92 MHz
Detector: PK VBW: 3 MH
PASS Offset: 19.90B SWT: 1.01ms 63.17 dBuV/m
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Plot 7-396. Radiated Upper Band Edge Plot Antenna 2b (Peak — UNII Band 2C)

Worst Case Mode: 802.11ac
Worst Case Transfer Rate: MCS9
Distance of Measurements: 3 Meters
Operating Frequency: 5775MHz
Channel: 155
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Plot 7-397. Radiated Lower Band Edge Plot Antenna 2b (Peak — UNII Band 3)
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Worst Case Mode: 802.11ac
Worst Case Transfer Rate: MCS9

Distance of Measurements: 3 Meters
Operating Frequency: 5775MHz

Channel:

—_

Field Strength (dBuV/m
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PASS Deor b VBW: 3 MHZ

Offset: 20.3dB SWT: 1.01ms 61.73 dBuV/m
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Plot 7-398. Radiated Upper Band Edge Plot Antenna 2b (Peak — UNII Band 3)
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7.6.7 Antenna 2a Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:
Channel:
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Plot 7-399. Radiated Lower Band Edge Plot Antenna 2a (UNII Band 1)

Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:
Channel:

Peak T
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5200MHz
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RBW: 1MHz  peak: 5148.00 MHz, 62.68 dBuV/m
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Plot 7-400. Radiated Lower Band Edge Plot Antenna 2a (UNII Band 1)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters
Operating Frequency: 5300MHz
Channel: 60

PASS i RBW: 11MHz  peak: 5350.43 MHz, 63.59 dBuv/m
Avg Offset: 17048 ST T 0lms  Avg: 5352.03 MHz, 47.81 dBuV/m
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Plot 7-401. Radiated Upper Band Edge Plot Antenna 2a (UNII Band 2A)
Worst Case Mode: 802.11n

Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters

Operating Frequency: 5320MHz
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Plot 7-402. Radiated Upper Band Edge Plot Antenna 2a (UNIl Band 2A)
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Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
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Plot 7-403. Radiated Lower Band Edge Plot Antenna 2a (UNII Band 2C)

Worst Case Mode:

Worst Case Transfer Rate:
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Plot 7-404. Radiated Lower Band Edge Plot Antenna 2a (UNII Band 2C)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters

Operating Frequency: 5540MHz
Channel: 108
PASS 23 1570 REW:1MHz - peak: 5466.42 MHz, 58.15 dBuV/m
Pesk Offeet: 15.7d8_SWT: 1.01ms _Avg: 5411.90 MHz, 46.11 dBuV/m
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Plot 7-405. Radiated Lower Band Edge Plot Antenna 2a (UNII Band 2C)
Worst Case Mode: 802.11n

Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters
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Plot 7-406. Radiated Upper Band Edge Plot Antenna 2a (Peak — UNII Band 2C)
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Worst Case Mode:

802.11n

Worst Case Transfer Rate: MCS7

Distance of Measurements: 3 Meters
Operating Frequency: 5680MHz
Channel: 136
Trace: MaxHold RBW: 1 MHz 5725.12 MHz
Detector: PK VBW: 3 MH
PASS Offset: 17.6dB SWT: 1.01ms 62.76 dBuV/m
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Plot 7-407. Radiated Upper Band Edge Plot Antenna 2a (Peak — UNII Band 2C)
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Plot 7-408. Radiated Upper Band Edge Plot Antenna 2a (Peak — UNII Band 2C)
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Worst Case Mode:

802.11n

Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters
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Plot 7-409. Radiated Lower Band Edge Plot Antenna 2a (Peak — UNII Band 3)

Worst Case Mode:
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Worst Case Transfer Rate: MCS7
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Plot 7-410. Radiated Upper Band Edge Plot Antenna 2a (Peak — UNII Band 3)
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7.6.8 Antenna 2a Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters

Operating Frequency: 5190MHz
Channel: 38
PASS peaklee” RBW: 1Mz peak: 5147.53 MHz, 69.21 dBuV/m
Pusk Offect. 17448 SWT: 1.01ms _Avg: 5149.22 MHz, 50.79 dBuV/m
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Plot 7-411. Radiated Lower Band Edge Plot Antenna 2a (UNII Band 1)

Worst Case Mode: 802.11n

Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters
Operating Frequency: 5230MHz
Channel: 46

PASS peakllace” Rew: 1MHZ  peak: 5148.83 MHz, 65.11 dBuv/m
Pesk Offeet: 17.4d8 SWT: 1.01ms _Avg: 5149.48 MHz, 49.46 dBuV/m
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Plot 7-412. Radiated Lower Band Edge Plot Antenna 2a (UNII Band 1)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters
Operating Frequency: 5270MHz
Channel: 54

PASS i RBW: 11MHz  peak: 5350.04 MHz, 66.81 dBuV/m
pesk Offset 17508 SWT: 1.01ms _Avg: 5350.04 MHz, 50.90 dByV/m
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Plot 7-413. Radiated Upper Band Edge Plot Antenna 2a (UNII Band 2A)

Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters
Operating Frequency: 5310MHz
Channel: 62
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Plot 7-414. Radiated Upper Band Edge Plot Antenna 2a (UNIl Band 2A)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters

Operating Frequency: 5510MHz
Channel: 102
PASS 23S 1010 REW:1MHz  peak: 5468.73 MHz, 63.21 dBuV/m
Pesk Offeet: 17.6d8 SWT: 1.01ms _Avg: 5416.91 MHz, 49.22 dBuV/m
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Plot 7-415. Radiated Lower Band Edge Plot Antenna 2a (UNII Band 2C)
Worst Case Mode: 802.11n

Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters

Operating Frequency: 5550MHz
Channel: 110
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Plot 7-416. Radiated Lower Band Edge Plot Antenna 2a (UNIl Band 2C)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters

Operating Frequency: 5590MHz (FCC only)
Channel: 118
PASS peak Tface” " REW:1MHz  peak: 5469.60 MHz, 58.89 dBuV/m
Pesk Offeet: 15.7d8 SWT: 1.01ms _Avg: 5452.82 MHz, 47.74 dBuV/m
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Plot 7-417. Radiated Lower Band Edge Plot Antenna 2a (UNII Band 2C)
Worst Case Mode: 802.11n

Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters

Operating Frequency: 5630MHz (FCC only)
Channel: 126
Trace: MaxHold RBW: 1 MHz 5726.80 MHz
Detector: PK VBW: 3 MH
PASS Offset: 17.20B SWT: 1.01ms 61.94 dBuV/m
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Plot 7-418. Radiated Upper Band Edge Plot Antenna 2a (Peak - UNII Band 2C)
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Worst Case Mode:
Worst Case Transfer Rate: MCS7

Distance of Measurements:

Operating Frequency:
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Field Strength (dBuV/m)
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Offset: 18.0dB SWT: 1.01lms

5726.56 MHz
63.42 dBuV/m
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Plot 7-419. Radiated Upper Band Edge Plot Antenna 2a (Peak - UNIl Band 2C)

Worst Case Mode:
Worst Case Transfer Rate: MCS7

Distance of Measurements:

Operating Frequency:

Channel:

—_

Field Strength (dBuV/m

802.11n

3 Meters

5755MHz

151

Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz
Offset: 17.2dB SWT: 1.01lms

5650.01 MHz
64.20 dBuV/m
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Frequency (MHz)

5737 5753 5769 5785

Plot 7-420. Radiated Lower Band Edge Plot Antenna 2a (Peak — UNII Band 3)

FCC ID: BCGA2072

PCTEST

Proud to be pant of @ element

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2004270030-12.BCG

Test Dates:
07/16/2020 - 09/08/2020

EUT Type:
Tablet Device

Page 282 of 344

© 2020 PCTEST

V 10.2 04/22/2020

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or

assembly of contents thereof, please contact INFO@PCTEST.COM.




Z\ PCTEST'

Proud to be part of @ elemen

Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCS7
Distance of Measurements: 3 Meters

: MaxHold RBW: 1 MHz

Offset: 17.3dB SWT: 1.01ms

5929.16 MHz
60.68 dBuV/m

Operating Frequency: 5795MHz
Channel: 159
Trace
PASS Detector: PK VBW: 3 MHz
130 |
120 A

Field Strength (dBuV/m)

=

5770 5789 5808

5827 5846 5865 5884

Frequency (MHz)

5903 5922 5941 5960

Plot 7-421. Radiated Upper Band Edge Plot Antenna 2a (Peak — UNIl Band 3)
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